LEONARD K. PETERS

STEVEN L. BESHEAR
SECRETARY

(GOVERNGCR

ENERGY AND ENVIRONMENT CABINET
DEPARTMENT £OR ENVIRONMENTAL PROTECTION
DiVISION OF ENFORGEMENT
300 FAR OAKS LANE
FRANKFORT KENTUCKY 40601
VIR %009
CERTIFIED MAIL 70031680000107504640
RETURNED RECEIPT REQUESTED

H.J. Schardein, Jr.

Executive Director

Lousville and Jefferson County Metropolitan Sewer District (MSD)
700 West Liberty Street

Louisville, Kentucky 40203

Re: Approval of Jeffersontown Wastewater Treatment Plant Process
Control Program, submitted pursuant to the pending Amend Consent Decree

Dear Mr, Schardein:

The Kentucky Department for Environmental Protection (KIDEP) and the United States
Envirommental Protection Agency (EPA) have completed reviewing the latest draft of the Jeffersontown
[...]
IET R 43peay 2GOpY - JPA-I0UINDI WOA0 NMOLC L

b yuomyoEyy



S1Jo L 98eq

s

1585 1 {
== P

« ISR+ 5 —_—

1552 =3 |
|| samuuen ewng

<t 0-4A SYH L# Jd4A SY

TYNNTII

isva  flepuoosg  iswm

dung
abpnjs Mey

TYNNTIN
dwng
2Bpnig uoSiy abpnig uoysig
e | I3
oLny TYNNYI
lsv3a Aewl lid 1sam

shje)s Juswdinb3 eld plo

e
]
- pu | mm = ._q.m.ﬁ_ * = 1 1 _ .n,wﬂ _ E

x

xTer=

b JuWYIERY

deH mopuyy sjool Juswnioq a4 AP S
ASpeaY 2q0pYy - Jpd'SNIY1S INYId d10 NMOLCE




GI Jo g 93eqd

_”
I
m =
aisa
| mammeg
B
= m TYNNYIN TNV THONT
z# J2m0ig
Towrdas 00:9 [owndas  (Q:9 E_N_.Mwo
: PTIRT= g} T i =
T ooy e N
4=071051INOC d=KIL T 2=0710=INOS S2KIL DD
C#JBmo|g L# Jamo|g
e 039 Caudos (09 s
aun | PRI 00 QUL 0: Iy =
_m E 2 VANV e i [
i
. 420 T0=1NOD &KL & 20 10O UL S
snjels Juswdinbg
1820008 Buiping Jemoig pIO
=
k3
% [&=

P juwoey




ST Jo 6 ?5eq

TII
g
\ wy
m JIN
PR
Cirt o
a7 1INy

suoies ('€l suolRD 75861 z# dung 2 duing

: - puajafiod Buuajep

THOANYIY ﬁ@ TYNNYIN @

b duing }# dwng

pua|ghiod Buuajaly

TYONYLY @ YNNI @

Snje)s Juswdinb3
Puipiing pes [ealliay)

& B 3
| SIBLIMY WAIPOS

- =

T Bl el af r - &
EICImBESER e 13peay 3qopy - Jpd'a33d TYIIWIHI NAOLCHE

p JuomydEnY



ST Jo 01 95eq

i e e oL e

e, et b b b
G ALISNILM AN

[ SHNOH S dele &0 DN

| %
[ [esecs “13AZT H3A0d MNY3
e _ awr _UE.E:_ SO HHYE

- pug | mm = s ® @, vy 3| - »@ ”

e s aog ]

!

cog e e b _:;_:__

9] [S] [¥] [€] [Z] [1] 9] [s] [¥] [€] [Z] [

e e e |® @ |@ o |8 o @ |® |@

e| (e (o |® |® |@ e |e| |o| @ |® |e

e (o (o (e (@ |® o (o] o ® |® |&

e o o | (o |® e |e |of @ |e |

e e | e e o o o @ (@ (& .. ..
e |e (e ® |® u e |o @ @ @ ...

m ll 2 m 1 == _I. m u,_,. r I IR CEE
NO e NO

LY e oLNY

JSN zuo s s () 19478 3200 AN

0 AlsMsLMI AN

10 SUNOM 347 ¢iivT 90 ON3
[0 1EAZTH3M0 M S
9L SHEnoH HNvE

&
Gl
Q

b JuamydEyY

disH MOpUy, S|00L juBWNd0Q WAl AP Ipd
49peay IqopY - Jpd° MITAUIA0™ AN NMOLCHE




ST Jo 1] 23]

2 duing g dung 2 dung 1 dwng
JRNUEVAM 1S9AR JUSNUIAAN 1S90 WRN/AN ISeM. URNEIIAN 1S3

@ & & &

2 dung c# dwng Z# dung 1 dwnyg
USNIWYAN ISET JUSnWI/AN Ise] wanyarAn seg JusnwIAn 1se3

o & 5 &

snie1s 1uswdinbg
uonels aung jusnjy3g / AN

- .DEE_ mh E - %9°04 m.‘w, ,\”q.. .n-.. n— l@ | ﬁm ;
x doH MOpUA} Sjo0L UBWNI0Q WA IP3 I
e[ SR E TN 43peay IqOPY - JPA'NOILYLS dWnd AN NmOLC B

p JusmYdRYY



ST Jo 71 98eq

o

l33d L9 1334 € /4 "

qe1 Jepun
1# dund dwng

lona7 | Ja1sebig jeae Z Jasabig

snje}s juawdinb3g
Buipjing J81sabig

=k

B E s e 1] - e
xﬂt_.l dH MOpU, SO0 JuewnDOg MelA P A
S 19peay 3qopy - Jpd'5uI 153910 NMOLCE

p JumyIEYY




ST Jo €1 98eqd

¥
25
s 2
NI9QT dirar
ay sy
SAuTY
TV 2003 LIMANNH T
1 04p-9922q uI 041 RS NWDIL, T SPON 2 s saRyEol
4 I
5 uznd:2250 T amen | enms  ouwfel | oo dema | oML RV o
suLe|y Aj[[98- JUIIBRI ] UMOWOSISYRL ‘
&l .
- wm|@e 11" -¥ B2
= deH Mopum so0L juswmdoq MeA W3 oM

13peay 9qopY - Jpd'lNuY 1Y NMOLC B

b yuSWYRENY



_AZ _ 4 _Eu 600ziL1izWd 12921 | |ab  [ER m%maawzmﬂ 92!1 : _vv
froe | OIS TWLOL MAOLE | A0 LMY IHLOL LT
ez 074 443 LNV 1d NWOLF MO INVId IF —
RIELTEN ] o c.c_ﬁ_‘._ummo_ - R 3weN uad
__
asw
| BO0ZIL LI GO0EMS LIZ BO0CIS LIZ B6O0ZiF LT 600ZIE LiZ B00ZIT LI
d €2:9Z71 Wd 209271 Wd 826271 Wd FOEZSL Wd €911 Wd 8192
.W. _,_ | N T O TR S A | _ | (Y (O Cot] (N [ | — | ] TR i [ | “ [ B O\ TS T ” Ity rifi =i 2 c
L, ! W, I " C
T TS N i ' o
M = 8
“ I I | Py A = Y .
m _l~ 1 nim |__ __ i TnEe
{ i Il L m
C0E U e TR 2
= I TR RR (il =
| - H—HH AR HUHEHH AR 2. =

i | _ m | g
- SRR 2
| o R
| (N I | . oL

b JuomydE)y




ST Jo ST aseq

MOT2 INTId INSTT4-3 Q315075

; AMOT LNV 1d SSY4AS
Sorel MO INYTIS a0
ALOT SUOIUEIGEISIT RN MO LNV dw%.w_ﬁ:‘.hog

200ZE WO L
WO S ED 0]

000

[ dn-dod Sumuado

| uwodn pajenrur Surpuai],

200TE W0l
WY SEE00t

oo

- 00 (102
(WD) MO STRYSTH

&l
- mc_h__ mmm.r,ﬁos__ -R-TERTAIR - o@,@

digH MOpUlA, SO0 JuewndOg WAl IPT S
4apeay 3qopy - Jpd'SaNIHL MOTS NMOLCE

p JuwomydERY



ATTACHMENT 5

WET WEATHER STANDARD OPERATING
PROCEDURE



f Wet Weather Standard Operating Procedure
Q MSD Jeffersontown WWTP

s Louisville and Jefferson County
Metropolitan Scwer Dislrict

1.0 Introduction

The Jeffersontown Wastewater Treatment Plant (WWTP) is an advanced secondary treatment
facility with an average day design capacity of 4 mgd and a peak hour design capacity of 9.5
mgd. During wet weather, significant precipitation results in excess infiltration and inflow (M)
entering the Jeffersontown collection system causing wet weather peak flows approaching 20
mgd. To avoid treatment process overflows or treatment process upsets that would have long-
term detrimental effects on effluent quality, influent wastewater flows in excess of 9.5 mgd must
be routed around the secondary treatment process and blended with the secondary effluent,
prior to disinfection and discharge to Chenoweth Run creek. To maximize the full capacity of
the secondary treatment process at the Jeffersontown WWTP during wet weather events and
minimize the impact on the environment, the following Wet Weather Standard Operating
Procedure (SOP) has been adopted by MSD for use at this plant.

2.0 Treatment Process

The Jeffersontown WWTP is a single stage activated sludge treatment plant with nitrification
and chemical clarification for phosphorus removal. See Figure 1. There are two paraliel
treatment trains: Plant No. 1 (the “new” plant, modified in 1998) and Plant No. 2 (the “old” plant,
modified in 1975). See Figure 2 for a flow schematic of the plant. During dry weather, influent
wastewater is received through a mechanically-cleaned bar screen and a grit chamber
(preliminary treatment). Following preliminary treatment, a portion of the influent flow {typically
25 percent during dry weather) is diverted to Plant No. 2 by a manual gate valve located in the
influent channel prior to the influent to the Plant No. 1 primary clarifier tanks. The remainder of
the influent flow then continues to the Plant No. 1 primary clarifier tanks. During wet weather a
portion of the influent may be routed through the infiuent relief line (also known as the storm
water overflow line) that provides preliminary treatment through a separate manually-cleaned
bar screen and a grit chamber and enters the Plant No. 1 primary clarifier tanks. The Plant No.
1 primary clarifier effluent is then pumped to the Plant No. 1 aeration basins by the secondary
pump station.

Each plant operates its activated sludge process independently. Plant No. 1 normally operates
in a split flow mode through 7 aeration basins. Plant No. 2 normally operates in a piug flow
mode through 3 aeration basins.

Sodium aluminate (NaAlO,) is added to the aeration tank effluent of each plant to precipitate
phosphorus in the secondary clarifiers. The secondary clarifier effluent from the tweo treatment
trains is mixed in a post aeration basin, disinfected using ultraviolet (UV) light, passes through
post aeration steps and is then discharged to Chenoweth Run, a tributary of Floyd’s Fork.

In 1998 MSD modified the primary treatment system in Plant No. 1 to provide for side-stream
treatment with “enhanced primary treatment” for wet weather flows that exceed the combined
capacities of the secondary treatment systems in Plant No. 1 and Plant No. 2. Plant No. 1 has a
maximum capacity of 7.0 mgd and Plant No. 2 has a maximum capacity of 2.5 mgd, for a total
combined maximum secondary treatment capacity of 9.5 mgd. As noted previously, fiows are
split between Plant No. 1 and Plant No. 2 on a 75/25 basis until the capacity of Plant No. 2 is
reached. Additional flows are then routed to Plant No. 1. Once the secondary treatment
capacity of each plant has been maximized, the excess primary effluent is routed through a 30"
line to the influent of the post aeration tanks where it is blended with the secondary effluent from
both treatment trains. From the post aeration tanks, the blended secondary effluent (which

Revised February 20, 2009 '\.’ROJ,ECT Page 1 of 12




= Wet Weather Standard Operating Procedure
D MSD Jeffersontown WWTP

){4 Louisvitfc and Jefferson County
Metropolitan Sewer District

includes the flow that has received full primary and secondary treatment) flows into the UV
pump station where the blended flow is pumped to the UV disinfection channel, is then
disinfected with ultraviolet light and then re-oxygenated over the post aeration steps and
discharged to the stream through the permitted discharge location.

In 2000, MSD added a flow control splitter box, Figure 3, on the 30" primary effluent line prior to
the Plant No. 1 secondary pump station. This splitter box has an adjustable weir that is set one
foot below the high level alarm elevation in the secondary pump station. When the ievel in the
splitter box increases to the top of the weir, the pump station will automatically be pumping 7
mgd to the influent of the Plant No. 1 aeration tanks. All flows greater than 7 mgd, in this line,
would then pass over the weir and flow to the influent of the UV disinfection pump station where
it is blended as indicated above.

When excess flow passes over the weir in the flow control splitter box, a flow meter sends a
signal to the Supervisory Control and Data Acquisition (SCADA) system and records the time
and flow rate on a continuous basis until the flow blending ceases. In addition, the SCADA
system automatically sends an alarm to the Morris Forman WWTP control room, and also
triggers a text message to the Process Supervisors and other members of the MSD
management team alerting them to the start of a blending event and when the event ceases.

3.0 Wet Weather Operational Strategy Overview

The primary objective of this Jeffersontown WWTP Wet Weather SOP is to maximize the
amount of flow receiving full secondary treatment. This objective is accomplished by managing
the wastewater flow to each plant to ensure that the aeration tanks and channels are not
overtopped, and also to prevent the biological mass from washing out due to secondary clarifier
sludge blankets overflowing into the secondary effluent channel.

3.1 Flow Control

Based on a capacity analysis of the secondary treatment process, the following provides the
distribution of maximum flows to each facility under short term wet weather events of less than 4
hours and for events extending beyond 4 hours:

Maximum Wet Weather Flows {(Short Duration < 4 Hours)

Plant No. 2 - 2.5 mgd
Ptant No. 1 - 7.0 mgd
Blended Flow — 10.5 mgd
Total WW Flow - 20 mgd

Maximum Wet Weather Flows (Extended Duration > 4 Hours)

Plant No, 2 - 2.0 mgd
Plant No. 1 - 5.0 mgd
Blended Flow — 13.0 mad

Total WW Flow - 20 mgd

Revised February 20, 2009 PROJECT Page 2 of 12
- NI ’




= Wet Weather Standard Operating Procedure
D MSD Jeffersontown WWTP

); Louisville and Jefferson Covnty -
Metropolitan Sewer District

3.2  Secondary Clarifier Blanket Control

During peak wet weather events, the high wastewater flow rate to the secondary clarifiers will
decrease the amount of time that the mixed liquor from the aeration basins has to settle
resuiting in less clarity in the secondary effluent. More importantly, the increased flow rate will
cause the sludge blanket in the clarifier to rise. If the sludge blanket continues to rise, it is likely
the solids blanket could top the clarifier and overflow into the effluent channel and eventually to
Chenoweth Run. Since the sludge blanket typically has mixed liquor suspended solids (MLSS)
levels near 7000 mg/l, this will have a serious detrimental affect on the plant effluent quality. In
addition, when flows subside, the biomass lost in the effluent will not be available to maintain
MLSS levels in the aeration basins. This can resuit in lower treatment efficiencies until biomass
levels can be re-established through normal biological processes. To aid the settling of the
mixed liquor in the secondary clarifiers during wet weather and to retain the sludge blankets
within the clarifiers, polymeric flocculants can be added to the aeration tank effluent mixed liquor
channel to each of the secondary clarifiers.

The following sections provide standard procedures for managing the wastewater flow,
controlling the secondary clarifier sludge blankets, performing process control tests, and
reporting procedures.

4.0 Preliminary Actions
The following actions should be taken in preparation for a wet weather event.
4.1 Flow Control Splitter Box

1. Ensure the adjustable weir is set 1.5 feet above the top of the divider wall slab. This
level corresponds to one foot below the high level alarm in the secondary pump
station. Once set, do not change the weir height until flow conditions return to
normal.

2. Confirm the 24" gate to the secondary pump station is fully open.
3. Verify the flow meter is operational and available on the SCADA system.
4.2  Plant No. 1 Secondary Pump Station

1. Ensure the Plant No. 1 secondary pumps are in remote mode with only one (1) large
pump (No. 3 or No. 4) in drive mode. If the pump station is in tilt-bulb control, it will
start all pumps in drive mode, which would cause an overflow at the ‘Plant No. 1
aeration basin influent channel.

4.3  Secondary Clarifiers

1. Ensure an adequate liquid polymer supply is available (use 55 gal drums of polymer
if the polyblend pumps are not available) and be prepared to add to the aeration tank
effluent mixed liquor channel to the secondary clarifiers for sludge blanket control
during a wet weather event.

2. Determine initial polymer dosage rate for each plant's secondary clarifiers using jar
tests. This task should be performed well in advance of a wet weather event.

Revised February 20, 2009 PROJECT Page 3 of 12
M W :

AL PRI



J

Jeffersontown WWTP

fa\ | Wet Weather Standard Operating Procedure
. ¥y MSD
¢

Louisville and Jefferson County
Moetropolitan Sewer Disltrict

5.0  Operating Procedure (Short Duration < 4 Hours)

Under normal operations at the design flow rate of 4.0 mgd, Plant No. 1 treats 3 mgd and Plant
No. 2 treats 1.0 mgd.

5.1 Operation during short duration (<4 hours) wet weather events

1.

As the total wastewater flow increases to 8 mgd, the flow should be split 6 mgd to
Plant No. 1 and 2 mgd Plant No. 2. Do not adjust the gate valve to Ptant No. 2
unless the flow to Plant No. 2 exceeds 2 mgd. If Plant No. 2 exceeds 2 mgd,
throttle the gate vaive to maintain 2 mgd.

As the total influent wastewater flow increases to 9.5 mgd, throttle the Plant No. 2
gate valve to limit wastewater flow to Plant No. 2 to 2.5 mgd.

The top elevation of the weir gate (EL 595.00) is set to one foot below the high
level alarm (El 596.00) in the secondary pump station. At this level, the two 8
pumps (No. 1 and No. 2) and one 12" (No. 3 or No. 4) pump are operating at full
speed to pump 7.0 mgd to the Plant No.1 aeration tanks.

Do not adjust the weir gate or the 24 " gate to the secondary pump station in the
flow control splitter box anytime during the short duration wet weather event.

At this time, the Jeffersontown WWTP will be processing the maximum flow, 9.5
mgd, through the aeration tanks and secondary clarifiers.

As the level in the flow control splitter box rises to the top of the weir gate (El
595.00), it will overflow to the 30" blending line and the level in the secondary
pump station wet well will remain below the high level alarm elevation and
continue to pump 7 mgd to Plant No. 1.

The diluted wet weather primary effluent proceeds to the influent of the UV pump
station where it is blended with the combined secondary effluent from Plant No. 1
and No. 2 prior to UV disinfection.

When the primary effluent begins to overflow the weir in the splitter box, the flow
meter records the fiow rate and sends an alarm to the MSD SCADA system. The
SCADA system records the flow rate and the duration of the blended flow. From
this information, MSD is able to determine the volume of the blended flow.

5.2  Secondary Clarifier Blanket Control

1.

During wet weather events, it is essential to carefully monitor and distribute the
wastewater flows as detailed in Section 5.1 above and keep carefully watch the